
172-180-030 Title 172 WAC: Eastern Washington University 

WAC 172-180-030 Scope of powers delegated to 
appointing authorities. The persons occupying the posi­
tions denominated in WAC 172-180-020 are delegated 
authority to terminate, suspend, or demote any classified 
service employee at Eastern Washington University 
without the prior approval of the Board of Trustees. 
Additionally, such appointing authorities previously de­
nominated are authorized to make such appointments of 
eligible persons to classified positions at .Eastern 
Washington University. [Statutory Authority: RCW 
28B.40.120(11). 78-06-006 (Resolution 78-2), § 172-
180-030, filed 5/5/78; Order 73-7, § 172-180-030, 
filed 3/20/73.] 
[...]
of concerns expressed both for high water quality and 
for the carrying on of activities on land which have an 
effect on certain water reaches, continue with expedition 
to examine all waters of the state, the needs for the pro­
tection of the same and related concerns, and if, after 
such evaluation, it appears appropriate, initiate rule­
making procedures to modify this chapter. 

The department of ecology has the obligation to re­
view the state water quality standards at least once each 
three year period. [Statutory Authority: RCW 90.48-
.035. 78-02-043 (Order DE 77-32), § 173-201-140, 
filed 1/17/78; Order 73-4, § 173-201-140, filed 
7 /6/73.] 

Chapter 173-230 WAC 

CERTIFICATION OF OPERA TORS OF 
WASTEWATER TREATMENT PLANTS 

WAC 
173-230-010 
173-230-020 
173-230--030 
173-230-040 
173-230--050 
173-230-090 
173-230-100 
173-230-140 

General. 
Definitions. 
Duties of the board. 
Certification required. 
Certification prerequisites. 
Fees. 
Suspension and revocation. 
Classification of wastewater treatment plants. 

WAC 173-230-010 General. One of the basic re­
quirements of the wastewater treatment plant operator 
certification act of 1973 (chapter 139, Laws of 1973) is 



1' 

Wastewater Treatment Plant 173-230-090 

to have every operator in responsible charge of a waste­
water treatment plant certified in a class equal to or 
higher than the class of his treatment plant. Certifica­
tion under this act is available to all operators who can 
meet the minimum qualification of a given classification. 
Each operator is encouraged to apply for certification in 
the highest classification consistent with his qualifica­
tions. [Statutory Authority: RCW 70.958.040. 78-11-
016 (Order DE 78-16), § 173-230-010, filed 10/11/78; 
Order 73-30, § 173-230-010, filed 11/9/73.] 

WAC 173-230-020 Definitions. ( 1) "Director" 
means the director of the department of ecology. 

(2) "Department" means the department of ecology. 
(3) "Board" means the wastewater operators certifi­

cation board of examiners established by chapter 139, 
Laws of 1973. 

( 4) "Certificate" means the certificate of competency 
issued by the director stating that the operator has met 
the requirements for the specified operator classification 
of the certification program. 

(5) "Wastewater Treatment Plant" means a facility 
used in the collection, transmission, storage, pumping, 
treatment or discharge of any liquid or waterborne 
waste, whether of domestic origin or a combination of 
domestic, commercial or industrial waste, and which by 
its design requires the presence of an operator for its 
operation. It shall not include any facility used exclu­
sively by a single family residence nor septic tanks with 
subsoil absorption nor industrial wastewater works. 

(6) "Operator" means an individual employed or ap­
pointed by any county, sewer district, municipality, pub­
lic or private corporation, company, institution, person, 
or state of Washington who is designated by the em­
ploying or appointing officials as the person on site and 
in responsible charge of the actual operation of a waste­
water treatment plant. [Statutory Authority: RCW 70-
.958.040. 78-11-016 (Order DE 78-16), § 173-230-
020, filed 10 / 1 1 /78; Order 73-30, § 173-230-020, filed 
11/9/73.] 

WAC 173-230-030 Duties of the board. (1) Rec­
ommend to the director classification of wastewater 
treatment plants and maintain records thereof. 

(2) Develop operator qualification standards consis­
tent with the wastewater treatment plant classification 
system and examine the qualifications of applicants for 
certification. 

(3) Assist in the development of rules and regulations; 
prepare, administer and evaluate examinations of opera­
tor competency as required by law, and recommend the 
issuance or revocation of certificates. 

( 4) Encourage to become certified operating personnel 
other than those who are required to be certified by the 
virtue of their responsibility as operator in charge. 

(5) Maintain records of operator qualifications, certi­
fications, and a register of certified operators. [Statutory 
Authority: RCW 70.958.040. 78-11-016 (Order DE 
78-16), § 173-230-030, filed 10/11/78; Order 73-30, § 
173-230-030, filed 11 /9 /73.] 

WAC 173-230-040 Certification required. (1) After 
July 1, 1974, it shall be unlawful for any person, firm, 
corporation, municipal corporation or other governmen­
tal subdivision or agency to operate a wastewater treat­
ment plant unless the operator in responsible charge of 
day-to-day operation of the plant holds an effective 
certificate issued by the director. 

(2) When a wastewater treatment plant is operated on 
more than one daily shift, the operator for each shift 
shall be certified. [Statutory Authority: RCW 70.95B­
.040. 78-11-016 (Order DE 78-16), § 173-230-040, 
filed 10/11/78; Order 73-30, § 173-230-040, filed 
11/9/73.] 

WAC 173-230-050 Certification prerequisites. (I) 
Certificates shall be issued only upon application and 
only after payment of fees as required herein. 

(2) Certificates shall be issued without examination 
under the following conditions: 

(a) In appropriate classifications, to operators who on 
July 1, 1973, held certificates of competency attained by 
examination under the voluntary certification program 
sponsored jointly by the department of social and health 
services and the pacific northwest pollution control 
association. 

(b) In appropriate classifications, to persons verified 
by the governing body or owner to have been operators 
of a wastewater treatment plant on July 1, 1973. Acer­
tificate issued to any person under this subsection shall 
be valid only for the plant of which he was the operator 
on July 1, 1973, and shall not be renewed if such plant 
thereafter has been or is significantly modified. 

( c) In appropriate classifications, to persons who fill a 
vacated position required to have a certified operator. 
Certificate issued under this subsection shall be tempor­
ary in nature and nonrenewable. If a position is vacated 
by the holder of an effective temporary certificate issued 
under this subsection, no additional temporary certifi­
cate shall be issued to his replacement. 

(3) Except as provided in (2) above, certificates in 
appropriate classifications shall be issued only after suc­
cessful completion of an examination as provided for in 
WAC 173-230-070. [Statutory Authority: RCW 70-
.95B.040. 78-11-016 (Order DE 78-16), § 173-230-
050, filed 10/11/78; Order 73-30, § 173-230-050, filed 
11 /9 /73.] 

WAC 173-230-090 Fees. (1) Except for applica­
tions for certificates under WAC l 73-230-050(2)(a), 
initial applications will be accepted for processing only 
when accompanied by an application fee of ten dollars. 

(2) Except as provided under WAC 173-230-070(4), 
applications for reexamination will be accepted for pro­
cessing only when accompanied by an application fee of 
ten dollars. 

(3) Applications for certificate renewals will be ac­
cepted for processing only when accompanied by a re­
newal fee of five dollars. 

( 4) All receipts hereunder shall be paid into the state 
general fund. [Statutory Authority: RCW 70.95B.040. 

[1979 WAC Supp-page 333] 



173-230-090 Title 173 WAC: Ecology, Department of 

78-11-016 (Order DE 78-16), § 173-230-090, filed 
10/11/78; Order 73-30, § 173-230-090, filed 11/9/73.] 

WAC 173-230-100 Suspension and revocation. (1) 
When a certificate is not renewed, such certificate, upon 
notice by the director, shall be suspended for thirty days. 
If, during such suspension period, renewal of the certifi­
cate is not completed, the director shall give notice of 
revocation to the employer and to the certificate holder 
and the certificate shall be revoked ten days after such 
notice is given. 

(2) Certificates may be revoked when the board so 
recommends to the director, upon finding: 

(a) Fraud or deceit in obtaining the certificate. 
(b) Gross negligence in the operation of a wastewater 

treatment plant. 
(c) Violation of the requirements of this chapter or 

the statute it implements or of any lawful rule, regula­
tion or order of the department. 

(3) No revocation shall be made under this subsection 
unless the operator has been notified that revocation is 
proposed, has been advised of the grounds therefor and 
has been given an opportunity to appear before the 
board and be heard on the matter. 

( 4) Whenever his certificate is revoked, the operator 
shall not be certified again until he has applied for cer­
tification as herein provided, paid the initial application 
fee, and successfully completed the examination pro­
vided for in WAC 173-230-070. 

(5) If revocation was made pursuant to subsection (2) 
above, the operator shall not be eligible to reapply for a 
certificate for one year from the date the revocation be­
came final. [Statutory Authority: RCW 70.958.040. 78-
11-016 (Order DE 78-16), § 173-230-100, filed 
10/11/78; Order 73-30, § 173-230-100, filed 11/9/73.] 

WAC 173-230-140 Classification of wastewater 
treatment plants. Wastewater treatment plants are clas­
sified in four groups, according to the total point rating 
as derived from the items listed below. Assignment of 
treatment works to the proper classification group will 
be made by the director. 

(I) PLANT CLASS: 
(a) Class I - 1 - 25 total points. 
(b) Class II - 26 - 50 total points. 
( c) Class III - 5 I - 70 total points. 
( d) Class IV - 71 or more total points. 

Rating 
Value 

(2) DESIGN FLOW . . . . . . . . . . . . . . . . . . . I per 5 
mgd, not 

(Example: 1 to 5 mgd= I point; 
5.1 to 10 mgd= 2 points, etc.) 

(3) POPULATION EQUIVALENT 
(P.E.) .............................. I 

[1979 WAC Supp-page 334) 

to exceed 
20 points 

per 5,000 
P.E., not 

to exceed 
20 points 

( 4) PRE-TREATMENT UNITS 

Rating 
Value 

(a) Manually cleaned screens ............... . 
(b) Mechanically cleaned screens ............. 2 
(c) Grit removal ........................... 3 
(d) Pre-aeration ........................... 1 
( e) Comminutor, barminutors, grinders, 

etc ......................................... 1 
(f) Plant pumping .......................... 3 

(5) PRIMARY TREATMENT UNITS 
(a) Imhoff tanks, spirogesters, Clariges-

ters, etc ..................................... 3 
(b) Primary clarifiers . . . . . . . . . . . . . . . . . . . . . . . 5 
( c) Primary clarifiers utilizing settling aid 

chemicals ................................... 9 

(6) SECONDARY TREATMENT UNITS 
(a) Trickling filter (without recircula-

tion) ....................................... 5 
(b) Trickling filter (with recirculation) ......... 7 
(c) Activated sludge 
(i) Mechanical aeration ..................... 8 
(ii) Diffused or dispersed air ................ 10 
(iii) Oxidation ditch ........................ 8 
(iv) Pure oxygen . . . . . . . . . . . . . . . . . . . . . . . . . . 13 
(d) Stabilization ponds ...................... 5 
( e) Stabilization ponds with aeration .......... 7 
(f) Secondary clarifiers ..................... 5 

(7) TERTIARY TREATMENT UNITS 
(a) Polishing pond . . . . . . . . . . . . . . . . . . . . . . . . . 2 
(b) Land disposal of effluent . . . . . . . . . . . . . . . . . 5 
(c) Chemical treatment for phosphorus 

removal .................................... 5 
(d) Activated carbon beds (with carbon 

regeneration) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . IO 
(e) Activated carbon beds (without car-

bon regeneration) ............................ 8 
(f) Sand or mixed-media filters .............. 4 
(g) Other nutrient removal processes fol-

lowing secondary treatment ................... 10 

(8) DISINFECTION ....................... 4 

(9) SLUDGE TREATMENT 
(a) Sludge digesters (anaerobic) .............. 4 
(i) If heated, add .......................... 3 
(ii) If mechanically or gas mixed, add ......... 2 
(b) Sludge digesters (aerobic) ................ 6 
(c) Drying beds or evaporation lagoons ........ 2 
( d) Thickener clarifier ...................... 5 
(e) Vacuum filter ......................... 7 
(f) Centrifuge ............................. 7 
(g) Incinerator . . . . . . . . . . . . . . . . . . . . . . . . . . . IO 
(h) Utilizing digester gas for other than 

heating purposes ............................. 3 

When a wastewater treatment plant handles a com­
plex waste or a unique treatment process that is not re­
flected in the classification system, the director upon 



I 

! 
I 

, I 

I 

Construction of Wastewater Facilities 173-240-020 

recommendations of the board may establish a classifi­
cation consistent with the intent of the above classifica­
tion system. [Statutory Authority: RCW 40.95B.040. 
78-11-016 (Order DE 78-16), § 173-230-140, filed 
10/11/78; Order 73-30, § 173-230-140, filed 11/9/73.] 

Chapter 173-240 WAC 

SUBMISSION OF PLANS AND REPORTS FOR 
CONSTRUCTION OF WASTEWATER FACILITIES 

WAC 
173-240---010 Purpose and scope. 
173-240---020 Definitions. 

DOMESTIC WASTEWATER FACILITIES 
173-240---030 
173-240---040 
173-240---050 
173-240---060 
173-240---070 
173-240---080 
173-240---090 
173-240-100 
173-240-105 

Submission of plans and reports. 
Review standards. 
General sewer plan. 
Engineering report. 
Plans and specifications. 
Operation and maintenance manual. 
Certification of construction completion. 
Requirement for certified operator. 
Form-Certificate of construction of water pollution 

control facilities. 

INDUSTRIAL WASTEWATER FACILITIES 
173-240-110 
173-240-120 
173-240-130 
173-240-140 
173-240-150 

Submission of plans and reports. 
Review standards. 
Engineering report. 
Final plans. 
Operation and maintenance manual. 

DOMESTIC AND INDUSTRIAL WASTEWATER FACILITIES 
173-240-160 
173-240-170 
173-240-180 

Requirement for professional engineer. 
Right of inspection. 
Approval of construction changes. 

WAC 173-240-010 Purpose and scope. The purpose 
of this chapter is to implement RCW 90.48.110. The 
department interprets "plans and specifications" as 
mentioned in RCW 90.48.110 as including "engineering 
reports," "final plans," "plans and specifications," and 
"general sewer plans," all as defined in WAC 173-240-
020. This chapter also includes provisions for review of 
proposed methods of operation and maintenance, which 
for certain facilities means that an operation and main­
tenance manual must be prepared and approved. [Statu­
tory Authority: RCW 90.48.110. 79-02-033 (Order DE 
78-10), § 173-240-010, filed 1/23/79. Formerly chap­
ter 372-20 WAC.] 

WAC 173-240-020 Definitions. (I) "Approval" 
means written approval. 

(2) "Department" means the Washington State De­
partment of Ecology. 

(3) "Domestic wastewater" means water carrying hu­
man wastes, including kitchen, bath, and laundry wastes 
from residences, buildings, industrial establishments or 
other places, together with such ground water infiltra­
tion, surface waters or industrial waste as may be 
present. 

( 4) "Domestic wastewater facility" means all struc­
tures, equipment, or processes required to collect, carry 
away, treat, reclaim or dispose of domestic wastewater. 

In the case of subsurface sewage disposal, the term is 
restricted to mean: 

(a) A septic tank system with either an ultimate de­
sign capacity exceeding fourteen thousand five hundred 
gallons per day, or designed to ultimately serve fifty or 
more living units; or 

(b) A mechanical treatment system or lagoon with 
subsurface disposal and with either an ultimate design 
capacity exceeding three thousand five hundred gallons 
per day, or designed to ultimately serve ten or more liv­
ing units. 

Where the proposed system utilizing subsurface dis­
posal has received a federal construction grant under the 
Federal Water Pollution Control Act as amended, such 
system is a "domestic wastewater facility" regardless of 
size. 

(5) "Engineering report" means a document describ­
ing the results of a thorough engineering study of a par­
ticular domestic or industrial wastewater facility project. 